



HIGH
PERFORMANCE
MATERIALS

BTTG Ref. No: 14544/00403/PJH

Certificate of Test

We hereby declare that the item described below has been tested by
BTTG Testing & Certification Ltd and
complies with the requirements of the following standards/specifications:

EN 14058: 2004 clause(s)

5.1 Thermal Resistance, Rct (Class 2)
5.3 Air Permeability EN ISO 9237 (Class 2)

The full details of the test(s) and the result(s) are given in our report

No. 11/14544/B/PJH Dated: 28th October 2009

Description of sample(s) tested
(including any specific identification number or mark)

One composite consisting of a woven face and fleece reverse, identified as:

S2W-722SF

Sample submitted by:
Singtex Industrial Co. Ltd.
No.10 Wu-Chun 2 Road
Wu-Ku Industrial Park
Hsinchuang City
Taipei Hsien 248
TAIWAN
R.O.C.

Certificate Authorised by:

Mr P Hutchings
Operational Head

and:

Mrs L Hughes
Operational Head

Date: 30th October 2009



1066



The declaration in this test certificate applies to the actual sample tested and to the specified tests carried out as detailed in the referenced report(s) detailed above.

BTTG Testing & Certification Ltd. Registered Office: Unit 14, Wheel Forge Way, Ashburton Road West, Trafford Park, Manchester. M17 1EH. United Kingdom. Registered in England No. 4669650
Tel: +44 (0)161 873 6543 Fax: +44 (0)161 848 7378 e-mail: info@bttg.co.uk